

Certificate of analysis

Produkt: Konduktivitet 1290 mS/m

Batchnummer: 142896

Datum för mätning: 2020-12-03

Test Name 1	Value	Unit
Mätvärde	12913	µS/cm
Mättemperatur	25,0	°C
Mätosäkerhet	1	%

Kontrollerade mot lösningar spårbara mot DANAK
